
PART NO. 638718
NORCOLD 11/6/2018

N180.3

PARTS LIST

N180 SERIES



PARTS LIST N180 SERIES   PAGE  2

CABINET AREA (FRONT VIEW) - N180 SERIES

5

4

10
9

1

3

2

11

6 7

8

ART 02577

No. Part # Description N180.3
1 636252 CONTROL PANEL ASSY X

2
627677 LATCH- DOOR /BLACK (USE 638583) X
638583 KIT SERVICE DOOR LATCH REPLACMENT X

3 636017 SHELF-WIRE X
4 619242 BIN-DOOR X
5 636150 KNOB CONTROL X

6
623899 HINGE PIN TOP (USE 638780) X
638780 KIT SERVICE UPPER HINGE PIN REPLACEMENT X

7
638286 HINGE-CABINET/ UPPER RH/BLACK (USE 638613) X
638613 KIT SERVICE CAB HINGE UR/LL REPLACEMENT X

8
636072 BREAKER- CABINET ASSY/BLACK (USE 638589) X
638589 KIT SERVICE BREAKER REPLACMENT X

9 61550722 HINGE PIN -BOTTOM X

10
638287 HINGE-CABINET/LOWER RH/BLACK (USE 638614) X
638614 KIT SERVICE CAB HINGE UL/LR REPLACEMENT X

11
636142 CONTROL DOOR-BLACK (USE 638595) X
638595 KIT SERVICE CONTROL DOOR REPLACEMENT X

NO LONGER AVAILABLE



PARTS LIST N180 SERIES   PAGE  3

CABINET ASSEMBLY - SIDE VIEW  N180 SERIES

ART 02576

3

4

2

1

10

11

5
6

8

7

14

13
12

9

15

16

No. Part # Description N180.3

1
638387 FIN ASSY (USE 638622) X
638622 KIT SERVICE FIN ASSY REPLACEMENT X

2 61728722 CLIP-FIN X

3
636212 BURNER TUBE (USE 638599) X
638599 KIT-SERVICE GAS VALVE BURNER TUBE REPLACEMENT X

4 638624 KIT-SERVICE FLU BAFFLE WIRE X
5 638569 KIT-SERVICE FLU BAFFLE X

6
630806 HEATER-DC/EG3/BACKER (USE 638748) X
638748 KIT SERVICE DC HEATER REPLACEMENT X

7
630805 HEATER-AC/BACKER(USE 638747) X
638747 KIT SERVICE DC HEATER REPLACEMENT X

8 638458 BURNER BOX COVER ASSY X
9 636367 UNION REDUCER X

10 636481 TEMINAL BLOCK X
11 619177 TERMINAL BLOCK COVER X
12 617918 AC POWER CORD X
13 638459 TOP BRACKET X
14 636114 BURNER ASSY X
15 61754922 FLUE CAP HEAT CAP X
16 61755022 TUBE EXHAUST EXTENSION X

NO LONGER AVAILABLE



PARTS LIST N180 SERIES   PAGE  4

CONTROL PANEL ASSEMBLY AREA - N180 SERIES

3

9

1

28

5

24

10

11

23

27

12

8

7

25

26

2
6

4

13
19

22

20

29

18

ART 02586

15

14

17
16

21



PARTS LIST N180 SERIES   PAGE  5

CONTROL PANEL ASSEMBLY AREA - N180 SERIES
No. Part # Description N180.3

636252 CONTROL PANEL ASSY (USE 638601) X
638601 KIT SERVICE CONTROL PANEL REPLACEMENT X

1
636135 CONTROL PANEL (USE 638593) X
638593 KIT SERVICE CONTROL PANEL REPLACEMENT X

2 638575 KIT-SERVICE SELECTOR SWITCH X
3 638585 KIT-SERVICE SPARK IGNITOR X

4
636259 BRACKET-GROUNDING (USE 638603) X
638603 KIT-SERVICE GROUND BRACKET REPLACEMENT X

5
635690 VALVE-GAS-COPRECI (USE 638587) X
638587 KIT GAS VALVE REPLACEMENT X

6
636495 THERMOSTAT (USE 638609) X
638609 KIT-SERVICE THERMOSTAT REPLACEMENT X

7 636356 NUT M12-1 HEX X
8 621308 HEX NUT-M12 X
9 636150 KNOB CONTROL X

10 636490 GRAPHICS-3WAY, BLACK X

11
61481322 METER-FLAME INDICATOR (USE 638632) X

638632 KIT SERVICE FLAME METER REPLACEMENT X
12 636142 CONTROL DOOR- BLACK X

13
61546822 MALE CONNECTOR (USE 638634) X

638634 KIT SERVICE MALE CONNECTOR REPLACEMENT X
14 623972 SPEED NUT M18-1.5 X
15 636759 LOGO PLATE-SELF-ADHESIVE X
16 638565 WASHER, POLY M5 X
17 624809 SCREW-#8-16 x 5/8-PAN-BLACK X
18 638571 KIT-SERVICE TAB ADAPTER X
19 636382 WIRE-18AWG BLACK X
20 636348 THERMOCOUPLE EXTENSION X
21 61633330 SCREW-#8-32 x 3/8 BLACK X

22
638477 WIRING HARNESS (USE 638628) X
638628 KIT SERVICE WIRE HARNESS REPLACE X

23 636281 WIRE-FUSED BLK 3 AMP X
24 619074 LABEL-FUSE/3AMP X

25
636081 INDICATOR LIGHT-AC (USE 638591) X
638591 KIT SERVICE AC POWER INDICATOR LIGHT X

26
636168 INDICATOR LIGHT-DC (USE 638840) X
638840 KIT SERVICE DC PWR INDICATOR LIGHT REPLACEMENT X

27 636282 WIRE-FUSED RED 20 AMP X
28 619067 LABEL-FUSE/2 AMP X
29 638597 KIT-SERVICE GAS INLET TUBE X

NO LONGER AVAILABLE



PARTS LIST N180 SERIES   PAGE  6

DOOR ASSEMBLY - N180 SERIES

ART 02575

4

3
5

1

2

No. Part # Description N180.3

1
638298 DOOR ASSY-CABINET BLACK (USE 638616) X
638616 KIT SERVICE DOOR ASSY REPALCEMENT X

2
638274 PANEL RETAINER-BLACK- (USE 638611) X
638611 KIT SERV PANEL RETAINER REPLACEMENT X

3
627571 LATCH PLATE-DOOR/BLACK (USE 638579) X
638579 KIT SERVICE DOOR LATCH PLATE REPLACEMENT X

4
638581 KIT-SERVICE DOOR FILLER PLATE-BLK X
638726 KIT-SERVICE DOOR FILLER PLATE-BEIGE X

5
624119 DOOR GASKET (USE 638577) X
638641 Door Gasket  BLK (USE 638577) X
638577 KIT SERVICE DOOR GASKET REPLACEMENT X

NS 638581 KIT SERVICE DOOR FILLER PLATE X
NO LONGER AVAILABLE



PARTS LIST N180 SERIES   PAGE  7

BURNER ASSEMBLY AREA - N180 SERIES

ART 02578

2

3

1

5

6

4

No. Part # Description N180.3

1
638350 BASE-BURNER BOX (USE 638620) X
638620 KIT SERVICE BURNER BOX BASE X

2
638458 BURNER BOX COVER ASSY(USE 638626) X
638626 KIT SERVICE BURNER COVER REPLACEMENT X

3 61606522 BUSHING- OPEN/ CLOSED 1/2” X
4 638573 KIT-SERVICE SPARK ELECTRODE X

5
638605 KIT-SERVICE THERMOCOUPLE(USE 638607) X
638607 KIT-SERVICE THERMOCOUPLE REPLACEMENT X

6
638348 BRACKET-THERMOCOUPLE (USE 638618) X
638618 KIT-SERVICE THERMOCOUPLE BRACKET REPLACEMENT X

NS
638756 KIT-SERVICE BURNER ORFICE

X

No longer Available



PARTS LIST N180 SERIES   PAGE  8

THIS PAGE IS INTENTIONALLY BLANK.


